
 

 

 

 

 

 

 

 

 

Copyright 

by 

Carlos Felipe Gutierrez 

2016 

 

 

  



The Dissertation Committee for Carlos Felipe Gutierrez Certifies that this is the 

approved version of the following dissertation: 

 

 

PHOSPHORUS SPECIATION IN MUNICIPAL BIOSOLIDS FOR 

EFFICIENT PHOSPHORUS RECOVERY 

 

 

 

 

 

Committee: 

 

Lynn Katz, Co-Supervisor 

Kerry Kinney, Co-Supervisor 

Michael Blackhurst 

Desmond Lawler 

Mary Jo Kirisits 

 



PHOSPHORUS SPECIATION IN MUNICIPAL BIOSOLIDS FOR 

EFFICIENT PHOSPHORUS RECOVERY 

 

 

by 

Carlos Felipe Gutierrez, B.S.C.E.; M.S.E. 

 

 

 

Dissertation 

Presented to the Faculty of the Graduate School of  

The University of Texas at Austin 
[...]
developed in Sweden. This technology targets total polyphosphate as well as total 

orthophosphate (acid hydrolyzable phosphorus). The technology consists of acidification 

of biosolids to pH 2 followed by heating to over 100 ºC inside a pressurized vessel for 30 

minutes. The particulate polyphosphate and particulate orthophosphate are dissolved into 

the liquid phase of the biosolids to form dissolved orthophosphate. The sludge is then 

dewatered and the supernatant moved into a stirred tank where iron is added for 

precipitation. The pH is increased to 3 to allow ferric phosphate precipitation while 

preventing precipitation of calcium or magnesium phosphates. Investigators have reported 



 72 

that between 60 to 75% of the total phosphorus present in the biosolids can be recovered 

with this technology (Hultman 1999, Karlsson 2001).  

The phosphorus recovery results presented in the published literature usually report 

percentages of dissolved phosphorus recovered and in some cases percentages of total 

phosphorus recovered (see Table 8). The percent recovery values shown in Table 8 are 

likely to vary from plant to plant depending on whether a wastewater treatment plant 

incorporates chemical phosphorus recovery (e.g., ferric chloride addition) or enhanced 

biological phosphorus recovery. The efficacy of the phosphorus recovery technologies 

described above (e.g., AIRPREX, Stuttgart process and KREPRO) for conventional 

activated sludge biosolids has not been evaluated. 

Table 8. Phosphorus recovery estimates reported in the published literature for the 

AIRPREX, Stuttgart and KREPRO technologies. 

P recovery 

Technology 

Recovery from 

biosolids (%) 

Type of P removal 

at WWTP 
Reference 

AIRPREX 86 - 98 % DOP EBPR 
Stumpf et al. 2009, 

Nieminen 2010 

Stuttgart Process 60-67% TP Chem-P Removal 
Güney et al. 2008, 

Antakyali et al. 2013 

KREPRO 60-75% TP 
EBPR with Chem-

P Removal 

Karlsson 2001, 

Hultman 1999 

DOP= Dissolved orthophosphate, TP= total phosphate 

As evident in Table 8, the quantity of phosphorus that can be recovered from 

municipal biosolids varies substantially. The recoverability of phosphorus from biosolids 

appears to depend on the phosphorus removal process employed at the treatment plant 



 73 

(Jossa and Remy 2015, Lundin et al. 2004) as well as on the speciation of the phosphorus 

present in the biosolids.   

To date, the effect of phosphorus speciation present in the biosolids and 

supernatants generated from a range of wastewater treatment plants has not been evaluated. 

Furthermore, the research on phosphorus recovery has focused mainly on biosolids from 

wastewater treatment facilities with enhanced biological phosphorus removal (EBPR) or 

chemical phosphorus removal (e.g., Chem-P). Plants with conventional activated sludge 

(AS) are the most common in the US and thus must be considered in the analysis in order 

to identify the most suitable phosphorus recovery technology for the range of wastewater 

treatment plants now in use. Moreover, a potential improvement in the suitability of 

dewatered biosolids (after phosphorus recovery) for farmland application (measured by 

N:P2O5 ratio) has not been researched. Therefore, the objective of this study is to evaluate 

the potential phosphorus recovery achievable via three commercially available 

technologies (AIRPREX, Stuttgart Process and KREPRO) as a function of the type of 

wastewater treatment plant being considered (e.g., AS, EBPR or Chem-P). To this end, the 

phosphorus speciation present in biosolids and dewatering supernatants collected from nine 

wastewater treatment plants were determined. The measured speciation data was then used 

to estimate the potential recovery of phosphorus via the AIRPREX, Stuttgart and KREPRO 

technologies. In addition, the N:P2O5 ratio of the treated biosolids was predicted for each 

type of wastewater treatment plant and phosphorus recovery technology examined.  



 74 

MATERIALS AND METHODS 

Wastewater treatment plants sampled: 

Primary, secondary, thickened, digested and dewatered biosolids as well as 

thickener and dewatering supernatants were collected from nine wastewater treatment 

plants in Texas. A summary of the unit processes sampled at each treatment plant is 

presented in Table 9. Treatment plants are given a code to maintain anonymity and are 

grouped by the type of phosphorus removal incorporated into each wastewater treatment 

plant (e.g., no additional removal in conventional activated sludge plants (AS), chemical P 

removal via aluminum or ferric precipitation (Chem-P) or enhanced biological phosphorus 

removal (EBPR)). 

The flow diagrams for the first five wastewater treatment plants are shown in Figure 

12. AS1 thru 4 (Figure 12 a-d) do not have any type of phosphorus removal in place. AS1 

treats about 54 million gallon per day (MGD) and does not process the biosolids on site. 

Instead, gravity thickened waste activated biosolids and primary biosolids are pumped to 

plant AS5. At Plant AS5 (16 MGD) (Figure 12e), the biosolids are mixed with biosolids 

from another conventional municipal wastewater treatment plant which does not 

incorporate phosphorus removal into the process. The solids are then thickened, 

anaerobically digested (48 day HRT), dewatered and land applied. The supernatants from 

thickening and dewatering are sent into an artificial aerated lagoon for final treatment. 

Plant AS2 (Figure 12b) treats approximately 100 MGD and operates two different types of 

thickeners - dissolved air flotation (DAF) for secondary biosolids and gravity thickeners 



 75 

for primary biosolids. The supernatants from both thickeners are returned to the headworks. 

The thickened biosolids are anaerobically digested and then dewatered. The supernatant 

from dewatering is pumped back to the headworks whereas the dewatered cake is used for 

direct land application. 

 

 



 76 

 

C
o
d
e 

 P
h
o
sp

h
o
ru

s 

R
em

o
v
al

 

P
ri

m
ar

y
 

C
la

ri
fi

ca
ti

o
n

 
T

h
ic

k
en

in
g

 
D

ig
es

ti
o
n

 
D

ew
at

er
in

g
 

A
S

1
 

N
o
 R

em
o
v
al

 

(C
o
n
v
en

ti
o
n
al

 A
S

) 
Y

es
 

G
ra

v
it

y
 (

W
A

S
 o

n
ly

) 
N

o
 

N
o
 

A
S

2
 

N
o
 R

em
o
v
al

 
Y

es
 

D
A

F
 (

W
A

S
 o

n
ly

)/
 G

ra
v
it

y
 

(P
ri

m
ar

y
 S

lu
d

g
e)

 
A

n
ae

ro
b
ic

 
B

el
t 

F
il

te
r 

P
re

ss
 

A
S

3
 

N
o
 R

em
o
v
al

 
N

o
 

G
ra

v
it

y
 (

W
A

S
 o

n
ly

) 
N

o
 

B
el

t 
F

il
te

r 
P

re
ss

 

A
S

4
 

N
o
 R

em
o
v
al

 
Y

es
 

G
ra

v
it

y
 (

C
o
m

in
g
le

d
) 

A
n
ae

ro
b
ic

 
B

el
t 

F
il

te
r 

P
re

ss
 

A
S

5
 

N
o
 R

em
o
v
al

 
N

o
 

B
el

t 
(C

o
m

in
g
le

d
) 

A
n
ae

ro
b
ic

 
B

el
t 

F
il

te
r 

P
re

ss
 

C
h
em

1
 

F
eC

l 3
 

Y
es

 
B

el
t 

(W
A

S
 o

n
ly

) 
N

o
 

B
el

t 
F

il
te

r 
P

re
ss

 

C
h
em

2
 

A
l 2

(S
O

4
) 3

 +
 F

eC
l 3

 
N

o
 

N
o
 T

h
ic

k
en

in
g

 
N

o
 

B
el

t 
F

il
te

r 
P

re
ss

 

E
B

P
R

1
 

B
io

lo
g
ic

al
 

R
em

o
v
al

 
Y

es
 

R
o
ta

ry
 D

ru
m

 (
C

o
m

in
g
le

d
) 

A
n
ae

ro
b
ic

 
B

el
t 

F
il

te
r 

P
re

ss
 

E
B

P
R

2
 

B
io

lo
g
ic

al
 

R
em

o
v
al

 
N

o
 

R
o
ta

ry
 D

ru
m

 (
C

o
m

in
g
le

d
) 

N
o
 

N
o
 

 

T
ab

le
 9

. 
D

es
cr

ip
ti

o
n
 o

f 
th

e 
w

as
te

w
at

er
 t

re
at

m
en

t 
p
la

n
ts

 s
am

p
le

d
. 

D
A

F
=

 D
is

so
lv

ed
 A

ir
 F

lo
ta

ti
o

n
, 

W
A

S
 =

 W
as

te
 A

ct
iv

at
ed

 S
lu

d
g
e,

 C
o

m
in

g
le

d
 =

 P
ri

m
ar

y
 b

io
so

li
d

s 
+

 S
ec

o
n
d

ar
y
 B

io
so

li
d

s
 



 77 

Figure 12. Flow diagrams for the conventional activated sludge wastewater treatment 

plants sampled in this study: a) AS1, b) AS2, c) AS3, d) AS4, e) AS5 

Wastewater treatment plant AS3 (Figure 12c) is significantly smaller in capacity 

(5.8 MGD) than the other three plants. AS3 does not have primary clarifiers and thus their 

biosolids are composed of waste activated sludge (WAS) only. The WAS is thickened by 

gravity and then dewatered for direct land application. The supernatants from thickening 

and dewatering are pumped back to the headworks. AS4 (Figure 12d) treats 1.25 MGD and 

a) b) 

c) 

e) 

d) 



 78 

operates with primary and secondary clarifiers. AS4 mixes both primary and secondary 

biosolids before gravity thickening. The thickened solids are anaerobically digested and 

then dewatered for direct land application. The supernatants from both thickening and 

dewatering are pumped back to headworks.  

Treatment plant Chem1 (Figure 13a) treats 48 MGD and produces primary 

biosolids and secondary biosolids from biological nitrogen removal and chemical 

phosphorus removal (precipitation via ferric chloride). The secondary biosolids are belt 

thickened and subsequently mixed with the primary solids for dewatering. The biosolids 

cake is trucked out to a landfill whereas the supernatants from belt thickening and 

dewatering are pumped to the headworks. Chem2 (Figure 13b) treats 2.5 MGD and only 

produces secondary biosolids from biological nitrogen removal and chemical phosphorus 

removal. Chem2 uses both ferric chloride and aluminum sulfate for phosphorus 

precipitation. The waste secondary biosolids are dewatered by a belt filter press and trucked 

to a landfill. The supernatants are pumped to the headworks.  

EBPR1 with an average flowrate of 37 MGD, produces biosolids from primary 

clarification and biosolids from enhanced biological phosphorus removal. The primary 

biosolids are thickened by gravity and then mixed with the EBPR secondary biosolids for 

thickening via rotary drum. The thickened solids are then anaerobically digested and 

subsequently dewatered for land application. The supernatants from thickening and 

dewatering are sent back to the headworks.  



 79 

 

Figure 13. Flow diagrams for the wastewater treatment plants with chemical (a Chem-P1 

& b Chem-P2) and biological phosphorus removal (c & d) 

Finally, EBPR2 treats about 1.5 MGD and only produces secondary biosolids from 

biological phosphorus removal. The wasted solids are thickened by rotary drum thickening 

and then stored inside a steel container. Every day the container is emptied into a cistern 

truck and the solids are hauled to a solid’s processing facility. The supernatants from 

thickening are pumped to the headworks.  

Sampling regime: 

Influents and effluent samples were collected from each unit process shown in 

Figures 10 and 11 on three different days. AS1 and AS5 were sampled in February, April 

and May of 2015 (average maximum ambient temperature of 79 ºF and average minimum 

d) 

b) a) 

c) 



 80 

temperature of 59 ºF) and AS2, AS3, AS4, EBPR1, EBPR2, Chem1 and Chem2 were 

sampled in October, November and December 2015 (average maximum ambient 

temperature of 76 ºF and average minimum temperature of 55 ºF). Due to a mild winter 

season, there was little variation in ambient temperatures in Texas for the year 2015. The 

samples were collected in 250 mL acid-washed HDPE bottles. The samples were 

immediately refrigerated after collection.  

Phosphorus analysis: 

Prior to analysis, samples were filtered through 0.45 micron filter paper (reinforced 

cellulose Millipore RW03, Millipore Corp., Billerica, MA). The filtrate was used to 

determine the dissolved phosphorus species present in the liquid phase and the unfiltered 

sample was used for determining total phosphorus species in the liquid and solid phases. 

The particulate concentrations were determined indirectly by calculating the difference 

between the measured total and dissolved concentrations of each phosphorus species. 

Orthophosphate was measured by colorimetry using the ascorbic acid method 

(Standard Methods 4500-P 2012). Biosolid samples were acidified to pH 2 prior to 

determination of total orthophosphate (dissolved + particulate) in order to dissolve all the 

particulate orthophosphates (Hultman 1999, Hansen et al. 2000, Antakyali et al. 2013). 

Experiments by Zoppoth (1999) and Güney et al. (2008) reported that at pH 2, >98% of 

the total orthophosphate in the municipal biosolids is dissolved. In order to confirm these 

reported results, tests were conducted in the current study using a solution that simulates 

the  phosphate, calcium, iron, magnesium, ammonia, and carbonate ion concentrations 



 81 

present in municipal wastewater biosolids. Three 10 mL aliquots from the synthetic 

solution were centrifuged and the supernatant analyzed for dissolved orthophosphate. 

Subsequently, three additional aliquots from the synthetic solution were acidified from pH 

7 to pH 2 with 11N H2SO4. After acidification the aliquots were centrifuged and the 

supernatant was analyzed for dissolved orthophosphate. The tests confirmed the 

dissolution of all the particulate orthophosphate present in the synthetic solution (Table 

10).  

Table 10. Results from orthophosphate dissolution experiments with a synthetic 

wastewater solution. 

Sample 

P Concentration 

in centrifuged 

supernatant 

(mmol/L) 

Standard 

Deviation 

% 

Recovery 

Raw Sample 

Orthophosphate 
0.01 0.005 0.04% 

Acidified Sample 

Orthophosphate 
27.1 0.3 100% 

Theoretical 

Orthophosphate 
27.0 - - 

 

Dissolved and total orthophosphate concentrations were measured within 2 hours 

of sample collection except when the treatment plant being sampled was located more than 

30 miles from the analytical laboratory. For these samples, the total and dissolved 

orthophosphates as well as pH were measured on site. Orthophosphate on site was 

measured with a Hach PO-19 test kit. The reagents used for orthophosphate determination 

via the Hach kit are identical to those used in the laboratory (Hach, 2015).  



 82 

To measure poly and organic phosphates, acid hydrolyzable (ortho + poly 

phosphorus) and total (organic + poly + ortho phosphorus) phosphorus species had to be 

converted into orthophosphate. Acid hydrolyzable phosphorus was converted to 

orthophosphate by acid digestion. The sample was acidified with 11 M sulfuric acid and 

then heated to 120 ºC for 30 minutes (Standard Methods 4500-P 1998). Total phosphorus 

was converted to orthophosphate by persulfate digestion. The sample was acidified with 

11 M sulfuric acid, then 0.6 g of potassium persulfate was added. The sample was then 

heated to 120 ºC for 30 minutes (Standard Methods 4500-P 1998). After heating, the 

samples were allowed to cool to room temperature and neutralized with NaOH. 

Orthophosphate was then determined by the ascorbic acid method.  

The method detection limits (MDL) for orthophosphate, acid-hydrolyzable and 

total phosphorus were 0.05, 0.05, 0.06 mg/L as P respectively. MDLs were obtained from 

measuring 7 replicates of a phosphate standard (0.2 mg/L) (USGS, 2016). 

This speciation method was selected for use in the present study because it is a 

standard procedure to determine phosphorus in wastewater and wastewater biosolids 

(Munch and Barr 2001, Dueñas et al. 2003, Shimamura et al. 2008, Pastor et al. 2008, Zeng 

et al. 2010 and others). Moreover, the extraction methods are similar to the phosphorus 

recovery technologies being studied (Hansen et al. 2000, Güney et al. 2008, Sartorius et al. 

2012, Antakyali et al. 2013). 



 83 

pH, total and volatile solids: 

pH was determined using a double junction Cole-Parmer pH probe and an ORION 

920A pH meter. Total and volatile solids were measured gravimetrically using a modified 

Standard Method 2540 B and 2540 E (Standard Methods, 1998). 

RESULTS AND DISCUSSION 

Previous research (Chapter 3) examined speciation within the five conventional 

activated sludge plants and two EBPR plants to assess the impact of anaerobic digestion 

and thickening on speciation in conventional activated sludge systems relative to EPBR 
[...]
quantity of phosphorus present. The present study will fill this void and compare the GWP 

and eutrophication impacts of fertilizing Texas farmlands with commercially available 

fertilizer to the impacts associated with recovering phosphorus from AS-B, EBPR-B and 

Chem-P-B via three P recovery technologies: (1) struvite precipitation (AIRPREX), (2) 

acid leaching/struvite precipitation (Stuttgart process) and (3) acid thermal 

hydrolysis/ferric phosphate precipitation (KREPRO). To provide a basis for comparison, 

direct farm land application of dewatered biosolids as well composted biosolids followed 

by farm land application will be considered.   

SCOPE AND METHODOLOGY: 

This study estimates the life cycle impacts of producing and spreading 1 kilogram 

of phosphorus as P on agricultural farmland (LCA functional unit). The study area selected 

for this analysis is Texas, U.S. This selection influences the required travel distances from 

phosphorus mining grounds to fertilizer manufacture plants as well as distances from 

fertilizer manufacture and wastewater treatment plants to farmlands. Other geographical 

assumptions such as electricity mix, fuel mix, means of transport for materials are 

representative of the whole US. Our system boundary (Figure 16) includes the mining and 

manufacture of phosphorus fertilizer, wastewater treatment of sewage, composting, three 

phosphorus recovery technologies, farm land fertilization and landfill discard of spent 

biosolids. The packaging of fertilizers, capital infrastructure, wastewater collection 



 107 

systems and production of food, beverages and other human consumption products are 

excluded.  

We model structural uncertainty in phosphorous removal, recovery, and fate by 

defining 24 LCI scenarios that consist of all combinations of biosolids P source (i.e., 

biosolids from activated sludge plants (AS-B), as well as biosolids from plants that 

incorporate chemically enhanced P removal (Chem-P-B) and enhanced biological 

phosphorous phosphorus removal, EPBR-B), P-recovery technology (AIREPEX, Stuttgart 

Process, KREPRO, composting or none of these), and fate (farm land application or 

landfill).  

Figure 16. Processes involved in the supply of phosphorus for farm applications considered 

in this study. 



 108 

The LCIA of each of the phosphorous recovery options from wastewater treatment plants 

were compared to a final scenario that represents the current baseline conditions for 

phosphorus supply to farmlands: the mining of virgin phosphorus to manufacture 

commercial triple superphosphate (TSP) fertilizer followed by farmland application. A 

summary of the scenarios considered for this study is presented in Table 17.  

  



 109 

Table 17. Twenty-five phosphorus recovery scenarios considered in this study. 

 Source of Phosphorus 

 AS-B Chem-PB EBPR-B Mining 

Dewatered Biosolids 

Direct Farm Land 

Application 

(1) AS-B/FLA (2) Chem-P-B/FLA (3) EBPR-B/FLA (25) TSP/FLA 

Compost + Farm 

Land Application 
(4) AS-B/C/FLA (5) Chem-P-B/C/FLA (6) EBPR-B/C/FLA - 

AIRPREX recovery + 

Farm Land 

Application 

(7) AS-B/A/FLA (8) Chem-P-B/A/FLA (9) EBPR-B/A/FLA - 

AIRPREX recovery + 

Landfill 
(10) AS-B/A/L (11) Chem-P-B/A/L (12) EBPR-B/A/L - 

Stuttgart Process 

Recovery + Farm 

Land Application 

(13) AS-B/SP/FLA (14) Chem-P-B/SP/FLA (15) EBPRB/SP/FLA - 

Stuttgart Process 

Recovery + Landfill 
(16) AS-B/SP/L (17) Chem-P-B/SP/L (18) EBPR-B/SP/L - 

KREPRO + Farm 

Land Application 
(19) AS-B/K/FLA (20) Chem-P-B/K/FLA (21) EBPR-B/K/FLA - 

KREPRO + Landfill (22) AS-B/K/L (23) Chem-P-B/K/L (24) EBPR-B/K/L - 

FLA= farm land application, C= Compost, A=AIRPREX, SP=Stuttgart Process, K=KREPRO, L = Landfill 

Phosphorus Recovery Description and Assumptions:  

The AIRPREX technology consists of a large batch reactor where sludge is aerated 

to strip CO2 and increase the pH to over 8 (Stumpf et al. 2009). Magnesium chloride is 

supplied to maintain a molar Mg:PO4 ratio slightly over 1:1 and precipitate struvite (Stumpf 



 110 

et al. 2009, Uysal, 2010). Particles in the reactor are not removed until they reach a certain 

size, thus ensuring that phosphorus recovered is crystallized struvite and no other type of 

particles (Stumpf et al. 2009) 

The Stuttgart technology consists of several batch steps. First the pH in the 

biosolids is decreased to pH 2 with sulfuric acid. At this pH all of the phosphorus bound to 

calcium, magnesium, aluminum and iron are dissolved in to the liquid phase (Güney et al. 

2008). The biosolids are then dewatered and the liquid portion (sidestream) is transferred 

into a stirred batch reactor where citric acid is added to prevent precipitation of phosphorus 

with aluminum and iron. Subsequently, magnesium hydroxide and sodium hydroxide is 

added to increase the pH and supply magnesium for struvite precipitation (Antakyali et al. 

2013).  

Finally, the KREPRO technology, is another series of batch processes in which the 

biosolids are first acidified to pH 2 with sulfuric acid. Then the biosolids are heated to over 

just over 100 ºC and at a pressure of 3.6 bar for 30 minutes (Hansen et al. 2000). The 

biosolids are then cooled and dewatered. The sidestream from dewatering (liquid portion) 

is utilized for ferric phosphate precipitation at pH 2.8.  

Inventory.   

The inventory is a list of materials, known as inputs, which are required to operate 

a certain process or to manufacture an item (i.e., electricity, heat, fuel, raw materials, etc.). 

It also lists the emissions and co-products, known as outputs of the process (i.e., CO2, 

phosphorus, nitrogen, struvite, biosolids, etc.). The inventory lists the amount of each 



 111 

material needed for the process and the emitted by the process divided by 1 kg of 

phosphorus, the chosen functional unit. 

On average, most U.S. land-applied triple superphosphate (TSP) product is 

manufactured with a mixture of 56% domestic ore and 44% imported ore from Morocco 

(Mullins and Evans 1990, Vaccari, 2009). Transportation distances to Texas from Morocco 

(ocean freight) and Tampa, FL (rail / truck) are summarized in Table 18. Other life cycle 

inventory data summarized in Table 18 were obtained from Nemecek and Kagi (2007) and 

Linderholm et al. (2012). 

Table 18. Inventory data for the production of commercial triple superphosphate (TSP). 

Values are normalized per kg of P produced. 

 Amount Reference 

Input:   

Phosphorus Ore at Fertilizer Plant (kg) 3.4 Nemecek and Kagi 2007 

Phosphoric Acid 70% (kg) 2.2 Nemecek and Kagi 2007 

Natural Gas (m3) 0.086 Nemecek and Kagi 2007 

Electricity (MJ) 30 Linderholm et al. 2012 

Transport ocean (km) 8600 Estimate/Sea-Distances.org 

Transport Rail (km) 1500 Estimate/Google Maps 

Transport truck (km) 80 Estimate/Google Maps 

Outputs:   

Hydrogen Fluoride (kg) 0.00024 Nemecek and Kagi 2007 

Heat (MJ) 6.2 Nemecek and Kagi 2007 

Carbon Dioxide (kg) 1.5 Linderholm et al. 2012 

Phosphorus (kg) 0.010 Nemecek and Kagi 2007 

 

GPS-X (Hydromantis, Version 6.4), a wastewater process simulation, optimization 

and management tool, was used to simulate phosphorous removal from municipal 

wastewater and obtain energy requirements for the operation of wastewater treatment 



 112 

plants as well as nitrogen and phosphorus releases into the environment. Concentrations of 

the influent wastewater constituents such as phosphorus, nitrogen, pH, BOD and others 

were obtained from historical data (City of Austin, 2016) from the Walnut Creek and South 

Austin Regional wastewater treatment plant located in Austin, TX (Appendix A).  

Separate GPS-X simulations were performed assuming either conventional 

activated sludge, EBPR, or Chem-P removal in order to treat 13 million gallons a day of 

raw sewage (MGD). The average flowrate was selected to mimic the average flowrate of a 

single treatment “train” at Walnut Creek wastewater treatment plant in Austin, Tx (Paul, 

2015). The conventional activated sludge plant was designed to meet the 1 day average of 

BOD (10 mg/L), TSS (15 mg/L) and NH4 (2 mg/L as N) limits set for the local utility (City 

of Austin, 2016). The design consisted of a pumping station, aerated grit chambers, primary 

clarification, activated sludge, secondary clarification with waste and return sludge pumps, 

sand filter, chlorination/de-chlorination, gravity thickener, anaerobic digester and 

dewatering as displayed in Figure 17. The supernatant water from thickening and 

dewatering processes was returned to the primary clarifier and the methane produced by 

digestion was burned for electricity generation. 



 113 

 

Figure 17. Flow diagram of the 13 MGD wastewater treatment plants modeled in GPS-X. 

The treatment processes highlighted in blue and green are exclusive to the 

EBPR and Chem P plants respectively.  

The wastewater treatment plants with enhanced biological phosphorus removal 

(EBPR) and chemical (ferric chloride) phosphorus removal were designed to achieve daily 

average wastewater effluent concentrations of < 1, 2, and 20 mg/L of total phosphorus, 

ammonia and total nitrogen, respectively (TCEQ 2005, WMARSS 2008, TCEQ 2012, City 

of Austin 2016). These requirements were selected by reviewing permits for treatment 

plants with nitrogen limits as well as recommendations by the Texas Commission on 

Environmental Quality (TCEQ).  

The wastewater treatment plant with chemical phosphorus removal was designed 

with the same unit processes as the conventional activated sludge plant but with slight 

modifications as shown in Figure 17. Phosphorus was removed from the effluent by 



 114 

precipitation via ferric chloride addition before secondary clarification. Nitrogen limits 

were achieved by adding an anoxic completely mixed reactor after primary clarification 

and increasing the length of the activated sludge process. Pumping rates of return activated 

sludge were also increased. The nitrification process to remove ammonia consumed natural 

alkalinity in wastewater and soda ash was required to maintain an adequate pH in the 

anaerobic digester. 

Biological removal of phosphorus was achieved via the anoxic-anaerobic-oxic 

(A2O) process (Tchobanoglous et al. 2004), which was implemented by adding anaerobic 

and anoxic completely mixed reactors after primary clarification. Higher pumping rates of 

return activated sludge were required to achieve the selected limits. Similarly as in 

chemical phosphorus removal, soda ash was required before anaerobic digestion. Other 

miscellaneous energy requirements to operate the treatment plants such as lighting, 

chlorine mixers, heating of anaerobic digesters, bar screens, and filtering were calculated 

according to a study by Burton (1996). The life cycle inventories for phosphorous removal 

in wastewater treatment plants are shown in Table 19. 

 

 

 

 

 



 115 

Table 19. Inventory data for the treatment of wastewater and production of biosolids for 

all recovery technologies (land application, composting, AIRPREX etc.). 

Values are normalized by kg of P in the digested sludge.  

  Amount per biosolid source 

  AS-B Chem-P-B EBPR-B 

Input:    

Electricity (kw-h) 61 36 23 

Electricity Generated (kw-h) -4.8 -1.7 -1.0 

Chlorine Gas (kg) 1.7 0.80 0.47 

Soda Ash (kg) - 7.3 4.4 

Sulfur Dioxide (kg) 0.30 0.10 0.085 

Ferric Chloride (kg) - 6.1 - 

Output:    

CO2 (kg) 49 17 11 

BOD (kg) 0.53 0.30 0.22 

Phosphorus 1.2 0.0069 0.043 

Ammonia (kg) 0.32 0.029 0.028 

Nitrite (kg) 6.55 0.20 0.19 

Nitrate (kg) 0 1.0 0.57 

 

The inventory for the phosphorus recovery technology operations (AIRPREX, 

Stuttgart process and KREPRO), direct land application, composting and landfill disposal 

(shown in Table 20) was obtained from the published literature and the technology vendor 

manuals (Hansen et al. 2000, Suh and Rosseaux 2001, Linderholm et al. 2012, Jossa and 

Remy 2015, P-Rex 2015). The inventory published was modified to match the functional 

unit selected using unit conversions, data from GPS-X modeling or actual data shown in 

Chapter 3 and Chapter 4. For estimates of phosphorus runoff from soils after land 

application, the formula that relates water soluble phosphorus in dewatered biosolids with 

phosphorus leaching developed by Alleoni et al. 2008 was used. This inventory does not 

include long-life capital infrastructure requirements such as land use, additional reactor 



 116 

construction, pump purchases etc. The application of struvite, compost and dewatered 

biosolids to farmlands displaces the use of some nitrogen fertilizer. Thus, the GWP and 

eutrophication potential required for nitrogen fertilizer manufacture was subtracted from 

scenarios that included farmland application of biosolids, compost farm land application 

or struvite land application. 

After building the inventory, the 25 scenarios identified in Table 17 were coded in 

SimaPro (PRé sustainability, Version 7) and compared used the TRACI 2.1 method. This 

method was developed by the US Environmental Protection Agency (US EPA) and uses 

life cycle inventories coded into SimaPro (for example an X amount of phosphorus 

discharged by a wastewater treatment plant) to compute a life cycle impact which in this 

case is the eutrophication potential in kg of N equivalents (kg of N/ kg of P) and global 

warming potential in kg of CO2 equivalents (kg of CO2/kg of P). This computation is 

necessary in order to accurately compare the impact of ammonia releases versus those of 

phosphorus, or nitrates. 

Table 20. Inventory data for the phosphorus recovery technologies studied. a The values 

are normalized by 1 kg of P recovered. b The values are normalized by 1 kg 

of P land applied. 

  AS-B CHEM-P-B EBPR-B Reference 

Inputs:     

AIRPREXa     

Electricity (kw-h) 10 10 10 CNP 2015 

MgCl2  (kg) 15 15 15 CNP 2015 

Stuttgart Processa     

Electricity (kw-h) 17 14 2.4 
Jossa and Remy 

2015 

 



 117 

  AS-B CHEM-P-B EBPR-B Reference 

Sulfuric Acid 78% (kg) 32 26 4.4 
Jossa and Remy 

2015 

Citric Acid 50% (kg) 17 18 3.1 
Jossa and Remy 

2015 

Mg(OH)2 (kg) 3.7 5.2 0.9 
Jossa and Remy 

2015 

NaOH 50% (kg) 11 10 1.7 
Jossa and Remy 

2015 

KREPROa     

Electricity (kw-h) 48 22 11 
Hansen et al. 

2000 

Sulfuric Acid 78% (kg) 21 9.5 5.0 
Hansen et al. 

2000 

Mg(OH)2 (kg) 1.2 0.6 0.3 
Hansen et al. 

2000 

Ferric Chloride (kg) 40 19 10 
Hansen et al. 

2000 

Composta     

Electricity (kw-h) 3.0 1.2 1.3 
Suh & Rosseaux 

2001 

Diesel (kg) 0.83 0.34 0.35 
Suh & Rosseaux 

2001 

Land Applicationb     

Electricity (kg) 5.8 2.3 2.5 
Hospido et al. 

2005 

Diesel (kg) 0.072 0.029 0.031 
Hospido et al. 

2005 

Landfilla     

Transport (t-km) 

[AIRPREX] 
160 340 27 

Linderholm et al. 

2012 

Landfilla     

Transport (t-km) [Stuttgart 

Process] 
26 36 6 

Linderholm et al. 

2012 

Transport (t-km) 

[KREPRO] 
21 9.5 5.0 

Linderholm et al. 

2012 

Output:     

Struvite [AIRPREX & 

Stuttgart] b     

N fertilizer displaced (kg) 0.18 0.18 0.18 
Linderholm et al. 

2012 

 

Table 20. Continued. 



 118 

  AS-B CHEM-P-B EBPR-B Reference 

P (kg) [runoff] 0.010 0.010 0.010 
Alleoni et al. 

2008 

N (kg) [runoff] 0.0087 0.0087 0.0087 
Rahman et al. 

2011 

Ferric Phosphate 

[KREPRO]b     

N fertilizer displaced (kg) 0 0 0  

P (kg) [runoff] 0 0 0 Estimate 

N (kg) [runoff] 0 0 0  

Land Application 

[Composted Solids]b     

N fertilizer displaced (kg) 1 0.30 0.40 
Linderholm et al. 

2012 

P (kg) [runoff] 0.011 0.011 0.026 

Brandt et al. 

2004 and 

Chinault & 

Alleoni et al. 

2008 

N (kg) [runoff] 0.17 0.056 0.071 
Knowles et al. 

2011 

Methane (kg) 0.320 0.130 0.130 
Hospido et al. 

2005 

Land Application 

[Dewatered Solids]b     

N fertilizer displaced (kg) 1.0 0.30 0.40 
Linderholm et al. 

2012 

P (kg) [runoff] 0.013 0.012 0.10 
Alleoni et al. 

2008 